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Summary of Product Characteristics

1 NAME OF THE MEDICINAL PRODUCT

Sporanox10mg/mLoralsolution

2 QUALITATIVE AND QUANTITATIVE COMPOSITION

1mLSPORANOXOralSolutioncontains10mgitraconazole.

 

Excipients with known effect

EachmLofSPORANOXOralSolutioncontains:

 

400 mghydroxypropyl-β(cyclodextrin);

198 mgsorbitol;

104 mgpropyleneglycol;

0.005 mgethanol.

 

Forthefulllistofexcipients,seesection6.1.

3 PHARMACEUTICAL FORM

Oralsolution.

Sporanoxoralsolutionisclear,yellowtoslightlyambersolutionwithanodourofcherry.

4 CLINICAL PARTICULARS

4.1 Therapeutic indications

SPORANOXOralSolutionisindicated:

 forthetreatmentoforaland/oroesophagealcandidosisinHIV-positiveorotherimmunocompromisedpatients.as

prophylaxisofdeepfungalinfectionsanticipatedtobesusceptibletoitraconazole,whenstandardtherapyis

consideredinappropriate,inpatientswithhaematologicalmalignancyorundergoingbonemarrowtransplant,and

whoareexpectedtobecomeneutropenic(i.e.<500cells/µL).Atpresent,thereareinsufficientclinicalefficacydata

inthepreventionofaspergillosis.

Considerationshouldbegiventonationaland/orlocalguidanceregardingtheappropriateuseofantifungalagents.

4.2 Posology and method of administration

Foroptimalabsorption,SPORANOXOralSolutionshouldbetakenwithoutfood(patientsareadvisedtorefrainfromeatingfor

atleast1hourafterintake).

 

Forthetreatmentoforaland/oroesophagealcandidosis,theliquidshouldbeswishedaroundtheoralcavity(approx.20

seconds)andswallowed.Thereshouldbenorinsingafterswallowing.

 Treatment of oral and/or oesophageal candidosis:200mg(2 measuringcups)perdayintwointakes,or

alternativelyinoneintake,for1week. Ifthereisnoresponseafter1week,treatmentshouldbecontinuedfor

anotherweek.

 Treatment of fluconazole resistant oral and/or oesophageal candidosis:100to200mg(1-2measuringcups)twice

dailyfor2weeks.Ifthereisnoresponseafter2weeks,treatmentshouldbecontinuedforanother2weeks.The

400mgdailydoseshouldnotbeusedforlongerthan14daysiftherearenosignsofimprovement.

 Prophylaxis of fungal infections:5mg/kgperdayadministeredintwointakes.Inclinicaltrials,prophylaxis

treatmentwasstartedimmediatelypriortothecytostatictreatmentandgenerallyoneweekbeforetransplant

procedure.Almostallprovendeepfungalinfectionsoccurredinpatientsreachingneutrophilcountsbelow100

cells/µL.Treatmentwascontinueduntilrecoveryofneutrophils(i.e.>1000cells/µL).
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Pharmacokineticparametersfromclinicalstudiesinneutropenicpatientsdemonstrateconsiderableintersubjectvariation.

Bloodlevelmonitoringshouldbeconsideredparticularlyinthepresenceofgastrointestinaldamage,diarrhoeaandduring

prolongedcoursesofSPORANOXOralSolution.

Use in patients with gastro-intestinal motility impairment

Whentreatingpatientswithseverefungalinfectionsorwhenadministeringitasfungalprophylaxistothosewithabnormal

gastro-intestinalmotility,patientsshouldbecarefullymonitoredandwhereappropriatedrugtherapeuticmonitoringshould

beconsidered,whereavailable.

Paediatric population

ThesafetyandefficacyofSPORANOXOralSolutioninchildrenhasnotbeenestablished.Currentlyavailabledataaredescribed

insection4.4and5.2butnorecommendationonaposologycanbemade.

TheuseofSPORANOXOralSolutioninpaediatricpatientsisnotrecommendedunlessitisdeterminedthatthepotential

benefitoutweighsthepotentialrisks(seesection4.4).

Prophylaxisoffungalinfections:therearenoefficacydataavailableinneutropenicchildren.Limitedsafetyexperienceis

availablewithadoseof5mg/kgperdayadministeredintwointakes.(seesection4.8). 

 

Use in elderly

SinceclinicaldataontheuseofSPORANOXOralSolutioninelderlypatientsarelimited,itisadvisedtouseSPORANOXOral

Solutioninthesepatientsonlyifitisdeterminedthatthepotentialbenefitoutweighsthepotentialrisks.Ingeneral,itis

recommendedthatthedoseselectionforanelderlypatientshouldbetakenintoconsideration,reflectingthegreater

frequencyofdecreasedhepatic,renal,orcardiacfunction,andofconcomitantdiseaseorotherdrugtherapy(seesection4.4).

 

Use in patients with hepatic impairment

Limiteddataareavailableontheuseoforalitraconazoleinpatientswithhepaticimpairment.Cautionshouldbeexercised

whenthisdrugisadministeredinthispatientpopulation.(seesection5.2)

 

Use in patients with renal impairment

Limiteddataareavailableontheuseoforalitraconazoleinpatientswithrenalimpairment.Theexposureofitraconazolemay

belowerinsomepatientswithrenalinsufficiencyandawideinter-subjectvariationwasobservedinthesesubjectsreceiving

thecapsuleformulation(seesection5.2).Cautionshouldbeexercisedwhenthisdrugisadministeredinthispatientpopulation

andadjustingthedoseorswitchingtoanalternativeantifungalmedicationmaybeconsideredbasedonanevaluationof

clinicaleffectiveness.

 

Method of administration 

Precautions to be taken before handling or administering the medicinal product

Forinstructionsonhandlingofthemedicinalproductbeforeadministration,seesection6.6.

4.3 Contraindications

 SPORANOXOralSolutioniscontraindicatedinpatientswithaknownhypersensitivitytoitraconazoleortoanyof

theexcipients.

 SPORANOXOralSolutionshouldnotbeadministeredtopatientswithevidenceofventriculardysfunctionsuchas

congestiveheartfailure(CHF)orahistoryofCHFexceptforthetreatmentoflife-threateningorotherserious

infections.See4.4Specialwarningsandprecautionsforuse.

 SPORANOXOralSolutionmustnotbeusedduringpregnancyfornon-life-threateningindications(seesection4.6).

 Co-administrationofSPORANOXOralSolutioniscontraindicatedwithanumberofCYP3A4substratessuchasthe

exampleslistedbelow(seesections4.4and4.5):

 

Analgesics; Anaesthetics

Ergotalkaloids

(e.g.dihydroergotamine,

ergometrine,ergotamine,

methylergometrine)

  

Anti-bacterials for Systemic Use; Anti-mycobacterials; Antimycotics for Systemic Use

Isavuconazole  
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Anthelmintics; Antiprotozoals

Halofantrine  

Antihistamines for Systemic Use

Astemizole Mizolastine Terfenadine

Antineoplastic Agents

Irinotecan
Venetoclax(inpatientswithchroniclymphocyticleukaemiaduring

initiationanddosetitrationphaseofvenetoclax)


Antithrombotic Agents

Dabigatran Ticagrelor  

Antivirals for Systemic Use

Ombitasvir/Paritaprevir/Ritonavir

(withorwithoutDasabuvir)
 

Cardiovascular System (Agents Acting on the Renin-Angiotensin System; Antihypertensives; Beta Blocking Agents; 

Calcium Channel Blockers; Cardiac Therapy; Diuretics)

Aliskiren Eplerenone Quinidine

Bepridil Finerenone Ranolazine

Disopyramide Ivabradine

Sildenafil

(pulmonary

hypertension)

Dofetilide Lercanidipine  

Dronedarone Nisoldipine  

Gastrointestinal Drugs, including Antidiarrheals, Intestinal Anti-inflammatory/Anti-infective Agents; Antiemetics and 

Antinauseants; Drugs for Constipation; Drugs for Functional Gastrointestinal Disorders 

Cisapride Domperidone Naloxegol

Immunosuppresants

Voclosporin    

Lipid Modifying Agents

Lovastatin Lomitapide Simvastatin

Psychoanaleptics; Psycholeptics (e.g., antipsychotics, anxiolytics, and hypnotics)

Lurasidone Pimozide Sertindole

Midazolam(oral) Quetiapine Triazolam

Urologicals  

Avanafil Darifenacin

Solifenacin

(inpatients

withsevere

renal

impairment

ormoderate

tosevere

hepatic

impairment)

Dapoxetine
Fesoterodine(inpatientswithmoderateorsevererenalorhepatic

impairment).

Vardenafil(in

patients

olderthan75

years).

Miscellaneous Drugs and Other Substances 

Colchicine(inpatientswithrenal

orhepaticimpairment)

Eliglustat(inpatientsthatareCYP2D6poormetabolisers(PM),CYP2D6

intermediatemetabolisers(IMs)orextensivemetabolisers(EMs)thatare

takingastrongormoderateCYP2D6inhibitor).

 

4.4 Special warnings and precautions for use

Use in patients with gastro-intestinal motility impairment

Whentreatingpatientswithseverefungalinfectionsorwhenadministeringitasfungalprophylaxistothosewithabnormal

gastro-intestinalmotility,patientsshouldbecarefullymonitoredandwhereappropriatedrugtherapeuticmonitoringshould

beconsidered,whereavailable.

 

Cross-hypersensitivity 
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Thereisnoinformationregardingcrosshypersensitivitybetweenitraconazoleandotherazoleantifungalagents.Caution

shouldbeusedinprescribingSPORANOXOralSolutiontopatientswithhypersensitivitytootherazoles.

 

Cardiac effects

InahealthyvolunteerstudywithSPORANOXIV,atransientasymptomaticdecreaseoftheleftventricularejectionfractionwas

observed.

 

ItraconazolehasbeenshowntohaveanegativeinotropiceffectandSPORANOXhasbeenassociatedwithreportsof

congestiveheartfailure.Heartfailurewasmorefrequentlyreportedamongspontaneousreportsof400mgtotaldailydose

thanamongthoseoflowertotaldailydoses,suggestingthattheriskofheartfailuremightincreasewiththetotaldailydoseof

itraconazole.

 

SPORANOXshouldnotbeusedinpatientswithcongestiveheartfailureorwithahistoryofcongestiveheartfailureunlessthe

benefitclearlyoutweighstherisk.Thisindividualbenefit/riskassessmentshouldtakeintoconsiderationfactorssuchasthe

severityoftheindication,thedoseanddurationoftreatment,andindividualriskfactorsforcongestiveheartfailure. Such

patientsshouldbeinformedofthesignsandsymptomsofcongestiveheartfailure,shouldbetreatedwithcaution,andshould

bemonitoredforsignsandsymptomsofcongestiveheartfailureduringtreatment;ifsuchsignsorsymptomsdooccurduring

treatment,SPORANOXshouldbediscontinued.

 

Cautionshouldbeexercisedwhenco-administeringitraconazoleandcalciumchannelblockers(seesection4.5).

 

Hepatic effects 

Veryrarecasesofserioushepatotoxicity,includingsomecasesoffatalacuteliverfailure,haveoccurredwiththeuseof

SPORANOX.Someofthesecasesinvolvedpatientswithnopre-existingliverdisease.Someofthesecaseshavebeenobserved

withinthefirstmonthoftreatment,includingsomewithinthefirstweek.Liverfunctionmonitoringshouldbeconsideredin

patientsreceivingSPORANOXtreatment.Patientsshouldbeinstructedtopromptlyreporttotheirphysiciansignsand

symptomssuggestiveofhepatitissuchasanorexia,nausea,vomiting,fatigue,abdominalpainordarkurine.Inthesepatients

treatmentshouldbestoppedimmediatelyandliverfunctiontestingshouldbeconducted.Mostcasesofserioushepatotoxicity

involvedpatientswhohadpre-existingliverdisease,weretreatedforsystemicindications,hadsignificantothermedical

conditionsand/orweretakingotherhepatotoxicdrugs.

 

Paediatric population

ClinicaldataontheuseofSPORANOXOralSolutioninpaediatricpatientsarelimited.TheuseofSPORANOXOralSolutionin

paediatricpatientsisnotrecommendedunlessitisdeterminedthatthepotentialbenefitoutweighsthepotentialrisks.

 

Use in elderly

SinceclinicaldataontheuseofSPORANOXOralSolutioninelderlypatientsislimited,itisadvisedtouseSPORANOXOral

Solutioninthesepatientsonlyifthepotentialbenefitoutweighsthepotentialrisks.Ingeneral,itisrecommendedthatthe

doseselectionforanelderlypatientshouldbetakenintoconsideration,reflectingthegreaterfrequencyofdecreasedhepatic,

renal,orcardiacfunction,andofconcomitantdiseaseorotherdrugtherapy(seesection4.4).

 

Hepatic impairment

Limiteddataareavailableontheuseoforalitraconazoleinpatientswithhepaticimpairment.Cautionshouldbeexercised

whenthedrugisadministeredinthispatientpopulation.Itisrecommendedthatpatientswithimpairedhepaticfunctionbe

carefullymonitoredwhentakingitraconazole.Itisrecommendedthattheprolongedeliminationhalf-lifeofitraconazole

observedinthesingleoraldoseclinicaltrialwithitraconazolecapsulesincirrhoticpatientsbeconsideredwhendecidingto

initiatetherapywithothermedicationsmetabolisedbyCYP3A4. 

Inpatientswithelevatedorabnormalliverenzymesoractiveliverdisease,orwhohaveexperiencedlivertoxicitywithother

drugs,treatmentwithSPORANOXisstronglydiscouragedunlessthereisaseriousorlife-threateningsituationwherethe

expectedbenefitexceedstherisk.Itisrecommendedthatliverfunctionmonitoringbedoneinpatientswithpre-existing

hepaticfunctionabnormalitiesorthosewhohaveexperiencedlivertoxicitywithothermedications(seesection5.2).

 

Renal impairment

Limiteddataareavailableontheuseoforalitraconazoleinpatientswithrenalimpairment.Theexposureofitraconazolemay

belowerinsomepatientswithrenalinsufficiencyandawideinter-subjectvariationwasobservedinthesesubjectsreceiving

thecapsuleformulation(seesection5.2).Cautionshouldbeexercisedwhenthisdrugisadministeredinthispatientpopulation

andadjustingthedoseorswitchingtoanalternativeantifungalmedicationmaybeconsideredbasedonanevaluationof

clinicaleffectiveness.
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Prophylaxis in neutropenic patients

Inclinicaltrialsdiarrhoeawasthemostfrequentadverseevent.Thisdisturbanceofthegastrointestinaltractmayresultin

impairedabsorptionandmayalterthemicrobiologicalflorapotentiallyfavouringfungalcolonisation.Considerationshouldbe

giventodiscontinuingSPORANOXOralSolutioninthesecircumstances.

 

Treatment of severely neutropenic patients

SPORANOXOralSolutionastreatmentfororaland/oroesophagealcandidosiswasnotinvestigatedinseverelyneutropenic

patients. Duetothepharmacokineticproperties(seesection5.2),SPORANOXOralSolutionisnotrecommendedforinitiation

oftreatmentinpatientsatimmediateriskofsystemiccandidosis.

 

Hearing Loss 

Transientorpermanenthearinglosshasbeenreportedinpatientsreceivingtreatmentwithitraconazole.Severalofthese

reportsincludedconcurrentadministrationofquinidinewhichiscontraindicated(seesections4.3and4.5).Thehearingloss

usuallyresolveswhentreatmentisstopped,butcanpersistinsomepatients.

 

Cystic fibrosis

Incysticfibrosispatients,variabilityinplasmalevelsofitraconazoleleadingtosubtherapeuticconcentrationshasbeen

observed.Theriskforsubtherapeuticconcentrationsmaybehigherin<16yearolds.Ifapatientdoesnotrespondto

SPORANOXOralSolution,considerationshouldbegiventoswitchingtoalternativetherapy.

 

Neuropathy

IfneuropathyoccursthatmaybeattributabletoSPORANOXOralSolution,thetreatmentshouldbediscontinued.

 

Cross-resistance 

Insystemiccandidosis,iffluconazole-resistantstrainsofCandida speciesaresuspected,itcannotbeassumedthattheseare

sensitivetoitraconazole,hencetheirsensitivityshouldbetestedbeforethestartofitraconazoletherapy.

 

Interaction potential

Co-administrationofspecificdrugswithitraconazolemayresultinchangesinefficacyorsafetyofitraconazoleand/orthe

co-administereddrug.Forexample,theuseofitraconazolewithCYP3A4inducingagentsmayleadtosub-therapeuticplasma

concentrationsofitraconazoleandthustreatmentfailure.Inaddition,theuseofitraconazolewithsomesubstratesofCYP3A4

canleadtoincreasesinplasmaconcentrationsofthesedrugsandtoseriousand/orpotentiallylifethreateningadverseevents,

suchasQTprolongationandventriculartachyarrhythmiasincludingoccurrencesoftorsadedepointes,apotentiallyfatal

arrhythmia.Theprescribershouldrefertotheco-administeredmedicinalproductinformationforfurtherinformationregarding

seriousorlifethreateningadverseeventsthatcouldoccurincasesofincreasedplasmaconcentrationsforthatmedication.For

recommendationsconcerningtheco-administrationofmedicinalproductswhicharecontraindicated,notrecommendedor

recommendedforusewithcautionincombinationwithitraconazolepleaserefertosections4.3and4.5.

 

Interchangeability 

ItisnotrecommendedthatSPORANOXCapsulesandSPORANOXOralSolutionbeusedinterchangeably.Thisisbecausedrug

exposureisgreaterwiththeOralSolutionthanwiththeCapsuleswhenthesamedoseofdrugisgiven.

 

Excipients of SPORANOX Oral Solution

 

SPORANOXOralSolutioncontains7 920 mgsorbitolineach40 mLdosewhichisequivalentto198 mg/mL.Theadditiveeffect

ofconcomitantlyadministeredproductscontainingsorbitol(orfructose)anddietaryintakeofsorbitol(orfructose)shouldbe

considered.Thecontentofsorbitolinmedicinalproductsfororalusemayaffectthebioavailabilityofothermedicinalproducts

fororaluseadministeredconcomitantly.Patientswithhereditaryfructoseintolerance(HFI)shouldnottakethismedicinal

product.Sorbitolmaycausegastrointestinaldiscomfortandmildlaxativeeffect.

 

SPORANOXOralSolutioncontainslessthan1 mmolsodium(23 mg)per40 mLdose,thatistosayessentially'sodium-free'.

 

SPORANOXOralSolutioncontains0.2 mgofalcohol(ethanol)ineach40 mLdosewhichisequivalentto0.005 mg/mL.The

amountin40 mLofthismedicineisequivalenttolessthan1 mLbeeror1 mLwine.Thesmallamountofalcoholinthis

medicinewillnothaveanynoticeableeffects.

 

SPORANOXOralSolutioncontains16 000 mgcyclodextrin(s)ineach40 mLdosewhichisequivalentto400 mg/mL.

Cyclodextrinsmaycausedigestiveproblemssuchasdiarrhoea.Thereisinsufficientinformationontheeffectsofcyclodextrinin
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children<2 yearsold.Therefore,acasebycasejudgementshouldbemaderegardingtherisk/benefitforthepatientwith

SPORANOXOralSolution(seesection 4.2).

 

SPORANOXOralSolutioncontains4.2 gpropyleneglycolineach40 mLdosewhichisequivalentto104 mg/mLandmustnot

beusedduringpregnancyexceptforlife-threateningcaseswherethepotentialbenefittothemotheroutweighsthepotential

harmtothefoetus(seesection4.3).SPORANOXOralSolutionmustnotbeusedduringlactation(seesection4.6).

Co‑administrationwithanysubstrateforalcoholdehydrogenasesuchasethanolmayinduceadverseeffectsinchildrenless

than5 yearsold.Monitoringisrequiredinpatientswithhepaticorrenalimpairmentbecauseadverseeventsattributedto

propyleneglycolhavebeenreported,suchasrenaldysfunction(acutetubularnecrosis),acuterenalfailureandliver

dysfunction.

4.5 Interaction with other medicinal products and other forms of interaction

Itraconazole is mainlymetabolised through CYP3A4. Other substances that either share this metabolic pathway ormodify

CYP3A4 activity may influence the pharmacokinetics of itraconazole. Itraconazole is a strong CYP3A4 inhibitor and, a

P-glycoproteininhibitorandBreastCancerResistanceProtein(BCRP)inhibitor.

 

Itraconazole may modify the pharmacokinetics of other substances that share this metabolic or these protein transporter

pathways.

 

ExamplesofdrugsthatmayimpactontheplasmaconcentrationofitraconazolearepresentedbydrugclassinTable1below.

ExamplesofdrugsthatmayhavetheirplasmaconcentrationsimpactedbyitraconazolearepresentedinTable2below.Dueto

thenumberof interactions, thepotential changes in safetyor efficacyof the interactingdrugsarenot included. The listof

examplesof interactingdrugsinthetablesbelowisnotcomprehensiveandthereforetheproduct informationofeachdrug

thatisco-administeredwithitraconazoleshouldbeconsultedforinformationrelatedtotherouteofmetabolism,interaction

pathways,potentialrisks,andspecificactionstobetakenwithregardstoco-administration.

 

The interactionsdescribed in these tablesarecategorisedascontraindicated,not recommendedor tobeusedwithcaution

withitraconazoletakingintoaccounttheextentoftheconcentrationincreaseandthesafetyprofileoftheinteractingdrug(see

alsosections4.3and4.4forfurtherinformation).Theinteractionpotentialofthelisteddrugswasevaluatedbasedonhuman

pharmacokinetic studieswith itraconazole, and/orhumanpharmacokinetic studieswithother strongCYP3A4 inhibitors (e.g.

ketoconazole)and/orin vitrodata:

 'Contraindicated':Undernocircumstancesisthedrugtobeco-administeredwithitraconazole,anduptotwo

weeksafterdiscontinuationoftreatmentwithitraconazole.

 'Notrecommended':Theuseofthedrugbeavoidedduringanduptotwoweeksafterdiscontinuationof

treatmentwithitraconazole,unlessthebenefitsoutweighthepotentiallyincreasedrisksofsideeffects.If

co-administrationcannotbeavoided,clinicalmonitoringforsignsorsymptomsofincreasedorprolongedeffects

orsideeffectsoftheconcomitantlyadministereddrugisrecommended,anditsdosagebereducedorinterrupted

asdeemednecessary.Whenappropriate,itisrecommendedthatplasmaconcentrationsoftheco-administered

drugbemeasured.

 'Usewithcaution':Carefulmonitoringisrecommendedwhenthedrugisco-administeredwithitraconazole.Upon

co-administration,itisrecommendedthatpatientsbemonitoredcloselyforsignsorsymptomsofincreasedor

prolongedeffectsorsideeffectsoftheinteractingdrug,anditsdosagebereducedasdeemednecessary.When

appropriate,itisrecommendedthatplasmaconcentrationsoftheco‑administereddrugbemeasured.

The interactions listed in these tableshavebeencharacterised in studies thatwereperformedwith recommendeddosesof

itraconazole. However, the extent of interaction may be dependent on the dose of itraconazole administered. A stronger

interaction may occur at a higher dose or with a shorter dosing interval. Extrapolation of the findings with other dosing

scenariosordifferentdrugsshouldbedonewithcaution.

 

Oncetreatmentisstopped,itraconazoleplasmaconcentrationsdecreasetoanalmostundetectableconcentrationwithin7to

14days,dependingonthedoseanddurationoftreatment.InpatientswithhepaticcirrhosisorinsubjectsreceivingCYP3A4

inhibitors, the decline in plasma concentrations may be even more gradual. This is particularly important when initiating

therapywithdrugswhosemetabolismisaffectedbyitraconazole(seesection5.2).
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Table1:Examplesofdrugsthatmayimpacttheplasmaconcentrationofitraconazole,presentedbydrugclass

 

Examples of medicinal 

products (Per Orale [PO] Single

Dose unless otherwise stated) 

within class

Expected/Potential effect on itraconazole levels 

(↑ = increase; ↔ = no change; ↓ = decrease)

Clinical comment

(see above for additional 

info and also sections 4.3 and 

4.4)

Anti-bacterials for Systemic Use; Anti-mycobacterials

Isoniazid
Althoughnotstudieddirectly,isoniazidislikelyto

decreasetheconcentrationsofitraconazole.
Notrecommended

RifampicinPO600mgOD ItraconazoleAUC↓ Notrecommended

RifabutinPO300mgOD ItraconazoleCmax↓71%,AUC↓74% Notrecommended

CiprofloxacinPO500mgBID ItraconazoleCmax↑53%,AUC ↑82% Usewithcaution

Erythromycin1g ItraconazoleCmax↑44%,AUC ↑36% Usewithcaution

ClarithromycinPO500mgBID ItraconazoleCmax↑90%,AUC ↑92% Usewithcaution

Antiepileptics

Carbamazepine,Phenobarbital
Althoughnotstudieddirectly,thesedrugsarelikelyto

decreaseconcentrationsofitraconazole.
Notrecommended

PhenytoinPO300mgOD
ItraconazoleCmax↓83%,AUC ↓93%

HydroxyitraconazoleCmax↓84%,AUC ↓95%
Notrecommended

Antineoplastics Agents

Idelalisib
Althoughnotstudieddirectly,idelalisibislikelyto

increasetheconcentrationsofitraconazole.
Usewithcaution

Antivirals for Systemic Use

Ombitasvir/Paritaprevir/Ritonavir

(withorwithoutDasabuvir)

Althoughnotstudieddirectly,thesedrugsareexpected

toincreasetheconcentrationsofitraconazole.
Contraindicated

Efavirenz600mg
ItraconazoleCmax↓37%,AUC↓39%;

HydroxyitraconazoleCmax↓35%,AUC↓37%
Notrecommended

NevirapinePO200mgOD ItraconazoleCmax↓38%,AUC↓62% Notrecommended

Cobicistat,

Darunavir(boosted),

Elvitegravir(ritonavir-boosted),

Fosamprenavir

(ritonavir-boosted),

Ritonavir,

Saquinavir(ritonavir-boosted)

Althoughnotstudieddirectly,thesedrugsareexpected

toincreasetheconcentrationsofitraconazole.
Usewithcaution

IndinavirPO800mgTID Itraconazoleconcentration ↑ Usewithcaution

Calcium Channel Blockers

Diltiazem
Althoughnotstudieddirectly,diltiazemislikelyto

increasetheconcentrationofitraconazole.
Usewithcaution

Drugs for Acid Related Disorders

Antacids(aluminium,calcium,

magnesium,orsodium

bicarbonate),

H2-receptorantagonists(e.g.,

cimetidine,ranitidine),

Protonpumpinhibitors(e.g.,

lansoprazole,omeprazole,

rabeprazole)

 ItraconazoleCmax↓,AUC↓ Usewithcaution

Respiratory System: Other Respiratory System Products

Lumacaftor/Ivacaftor

PO200/250mgBID
Itraconazoleconcentration↓ Notrecommended

Miscellaneous

St.John'sWort

(Hypericum perforatum)

Althoughnotstudieddirectly,St.John'sWortislikely

todecreasetheconcentrationofitraconazole.
Notrecommended
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Table2 Examplesofdrugsthatmayhavetheirplasmaconcentrationsimpactedbyitraconazole,presentedbydrugclass

Examples of medicinal 

products (PO Single Dose 

unless otherwise stated) within

class

Expected/Potential effect on drug levels (↑=increase;↔=

nochange;↓=decrease)

Clinical comment(see 

above for additional 

info and also sections 

4.3 and 4.4)

Analgesics; Anaesthetics

Ergotalkaloids(e.g.,

dihydroergotamine,ergometrine,

ergotamine,methylergometrine)

Althoughnotstudieddirectly,itraconazoleislikelytoincrease

theconcentrationsofthesedrugs.
Contraindicated

Eletriptan,Fentanyl
Althoughnotstudieddirectly,itraconazoleislikelytoincrease

theconcentrationsofthesedrugs.
Notrecommended

Alfentanil,

Buprenorphine(IVand

sublingual),

Cannabinoids,Methadone,

Sufentanil

Althoughnotstudieddirectly,itraconazoleislikelytoincrease

theconcentrationsofthesedrugs.
Usewithcaution

OxycodonePO10mg, OxycodonePO:Cmax↑45%,AUC↑2.4-fold Usewithcaution

OxycodoneIV0.1mg/kg OxycodoneIV:AUC↑51% Usewithcaution

Anti-bacterials for Systemic Use; Anti-mycobacterials; Antimycotics for Systemic Use

Isavuconazole
Althoughnotstudieddirectly,itraconazoleislikelytoincrease

theconcentrationsofisavuconazole.
Contraindicated

Bedaquiline
Althoughnotstudieddirectly,itraconazoleislikelytoincrease

theconcentrationsofbedaquiline.
Notrecommended

RifabutinPO300mgOD Rifabutinconcentration↑(extentunknown) Notrecommended

ClarithromycinPO500mgBID Clarithromycinconcentration↑ Usewithcaution

Delamanid
Althoughnotstudieddirectly,itraconazoleislikelytoincrease

theconcentrationsofdelamanid.
Usewithcaution

Antiepileptics

Carbamazepine
Althoughnotstudieddirectly,itraconazoleislikelytoincrease

theconcentrationsofcarbamazepine.
Notrecommended

Anti-inflammatory and Antirheumatic Products

Meloxicam15mg MeloxicamCmax↓64%,AUC↓37% Usewithcaution

Anthelmintics; Antiprotozoals

Halofantrine
Althoughnotstudieddirectly,itraconazoleislikelytoincrease

theconcentrationsofhalofantrine.
Contraindicated

Artemether-lumefantrine,

Praziquantel

Althoughnotstudieddirectly,itraconazoleislikelytoincrease

theconcentrationsofthesedrugs.
Usewithcaution

Quinine300mg QuinineCmax↔,AUC↑96% Usewithcaution

Antihistamines for Systemic Use

Astemizole,Mizolastine,

Terfenadine

Althoughnotstudieddirectly,itraconazoleislikelytoincrease

theconcentrationsofthesedrugs.
Contraindicated

Ebastine20mg
EbastineCmax↑2.5-fold,AUC ↑6.2-fold

CarebastineCmax↔,AUC ↑3.1-fold
Notrecommended

Bilastine,Rupatadine
Althoughnotstudieddirectly,itraconazoleislikelytoincrease

theconcentrationsofthesedrugs.
Usewithcaution

Antineoplastic Agents

Irinotecan
Althoughnotstudieddirectly,itraconazoleislikelytoincrease

theconcentrationsofirinotecananditsactivemetabolite.
Contraindicated

Venetoclax
Althoughnotstudieddirectly,itraconazoleislikelytoincrease

theconcentrationsofvenetoclax.

Contraindicatedin

patientswithchronic

lymphocyticleukaemia

duringinitiationanddose

titrationphaseof

venetoclax.Otherwise,not

recommendedunlessthe

benefitsoutweighthe

risks.Refertothe

venetoclaxprescribing
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information.

Axitinib,Bosutinib,

Cabazitaxel,Cabozantinib,

Ceritinib,Crizotinib,

Dabrafenib,Dasatinib,

Docetaxel,Everolimus,

Glasdegib,Ibrutinib,Lapatinib,

Nilotinib,Pazopanib,

Regorafenib,Sunitinib,

Temsirolimus,Trabectedin,

Trastuzumabemtansine,

Vincaalkaloids(e.g.,vinflunine,

vinorelbine)

Althoughnotstudieddirectly,itraconazoleislikelytoincrease

theconcentrationsofthesedrugsexceptforcabazitaxeland

regorafenib.Nostatisticallysignificantchangeincabazitaxel

exposure,butahighvariabilityintheresultswasobserved.

RegorafenibAUCisexpectedtodecrease(byestimationof

activemoiety)

Notrecommended

Cobimetinib10mg CobimetinibCmax↑3.2-fold,AUC↑6.7-fold Notrecommended

Entrectinib EntrectinibCmax↑73%,AUC↑6.0‑fold Notrecommended

Olaparib100mg OlaparibCmax↑40%,AUC↑2.7-fold Notrecommended

Talazoparib TalazoparibCmax↑40%,AUC↑56% Notrecommended

Alitretinoin(oral),

Bortezomib,

Brentuximabvedotin,

Erlotinib,Idelalisib,

Imatinib,Nintedanib,

Panobinostat,Ponatinib,

Ruxolitinib,Sonidegib,

Tretinoin (oral)

Althoughnotstudieddirectly,itraconazoleislikelytoincrease

theconcentrationsofthesedrugs
Usewithcaution

Busulfan1mg/kgQ6h BusulfanCmax↑,AUC↑ Usewithcaution

Gefitinib250mg Gefitinib250mgCmax↑,AUC↑78% Usewithcaution

Pemigatinib PemigatinibCmax↑17%,AUC↑91% Usewithcaution

Antithrombotic Agents

Dabigatran,Ticagrelor
Althoughnotstudieddirectly,itraconazoleislikelytoincrease

theconcentrationsofthesedrugs.
Contraindicated

Apixaban,Edoxaban,

Rivaroxaban,

Vorapaxar

Althoughnotstudieddirectly,itraconazoleislikelytoincrease

theconcentrationsofthesedrugs.
Notrecommended

Cilostazol,

Coumarins(e.g.,warfarin)

Althoughnotstudieddirectly,itraconazoleislikelytoincrease

theconcentrationsofthesedrugs
Usewithcaution

Antivirals for Systemic Use

Ombitasvir/Paritaprevir/Ritonavir

(withorwithoutDasabuvir)
Itraconazolemayincreaseparitaprevirconcentrations. Contraindicated

Elbasvir/Grazoprevir,

Tenofoviralafenamidefumarate

(TAF),

Tenofovirdisoproxilfumarate

(TDF)

Althoughnotstudieddirectly,itraconazoleislikelytoincrease

theconcentrationsofthesedrugs.
Notrecommended

Cobicistat,

Elvitegravir(ritonavir-boosted),

Glecaprevir/Pibrentasvir,

Maraviroc,Ritonavir,

Saquinavir

Althoughnotstudieddirectly,itraconazoleislikelytoincrease

theconcentrationsofthesedrugs.
Usewithcaution

IndinavirPO800mgTID IndinavirCmax↔,AUC ↑ Usewithcaution

Cardiovascular System (Agents Acting on the Renin-Angiotensin System; Antihypertensives; Beta Blocking Agents; 

Calcium Channel Blockers; Cardiac Therapy; Diuretics)

Bepridil,Disopyramide,

Dofetilide,Dronedarone,

Eplerenone,Finerenone,

Ivabradine,

Lercanidipine,Nisoldipine,

Ranolazine,

Sildenafil(pulmonary

Althoughnotstudieddirectly,itraconazoleislikelytoincrease

theconcentrationsofthesedrugs.
Contraindicated
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hypertension)

Aliskiren150mg AliskirenCmax↑5.8-fold,AUC↑6.5-fold Contraindicated

Quinidine100mg QuinidineCmax↑59%,AUC↑2.4-fold Contraindicated

Felodipine5mg FelodipineCmax↑7.8-fold,AUC↑6.3-fold Notrecommended

Riociguat,

Tadalafil(pulmonary

hypertension)

Althoughnotstudieddirectly,itraconazoleislikelytoincrease

theconcentrationsofthesedrugs.
Notrecommended

Bosentan,Diltiazem,

Guanfacine,

OtherDihydropyridines(e.g.,

amlodipine,isradipine,nifedipine,

nimodipine),

Verapamil

Althoughnotstudieddirectly,itraconazoleislikelytoincrease

theconcentrationsofthesedrugs.
Usewithcaution

Digoxin0.5mg DigoxinCmax↑34%,AUC↑68% Usewithcaution

Nadolol30mg NadololCmax↑4.7-fold,AUC↑2.2-fold Usewithcaution

Corticosteroids for Systemic Use; Drugs for Obstructive Airway Diseases

Ciclesonide,Salmeterol

Althoughnotstudieddirectly,itraconazoleislikelytoincrease

theconcentrationsofsalmeterolandtheactivemetaboliteof

ciclesonide.

Notrecommended

BudesonideINH1mgSD
BudesonideINHCmax↑65%,AUC↑4.2-fold;Budesonide

(otherformulations)concentration↑
Usewithcaution

DexamethasoneIV5mg

DexamethasonePO4.5mg

DexamethasoneIV:Cmax↔,AUC↑3.3-fold

DexamethasonePO:Cmax↑69%,AUC↑3.7-fold
Usewithcaution

FluticasoneINH1mgBID FluticasoneINHconcentration↑ Usewithcaution

Methylprednisolone16mg
MethylprednisolonePOCmax↑92%,AUC↑3.9-fold

MethylprednisoloneIVAUC↑2.6-fold
Usewithcaution

Fluticasonenasal
Althoughnotstudieddirectly,itraconazoleislikelytoincrease

theconcentrationsofnasally-administeredfluticasone.
Usewithcaution

Drugs Used in Diabetes

Repaglinide0.25mg RepaglinideCmax↑47%,AUC ↑41% Usewithcaution

Saxagliptin
Althoughnotstudieddirectly,itraconazoleislikelytoincrease

theconcentrationsofsaxagliptin.
Usewithcaution

Gastrointestinal Drugs, including Antidiarrheals, Intestinal Anti-inflammatory/Anti-infective Agents; Antiemetics and 

Antinauseants; Drugs for Constipation; Drugs for Functional Gastrointestinal Disorders 

Cisapride,Naloxegol
Althoughnotstudieddirectly,itraconazoleislikelytoincrease

theconcentrationsofthesedrugs.
Contraindicated

Domperidone20mg DomperidoneCmax↑2.7-fold,AUC↑3.2-fold Contraindicated

Aprepitant,Loperamide,

Netupitant

Althoughnotstudieddirectly,itraconazoleislikelytoincrease

theconcentrationsofthesedrugs.
Usewithcaution

Immunosuppressants  

Voclosporin
Althoughnotstudieddirectly,itraconazoleislikelytoincrease

theconcentrationsofvoclosporin.
Contraindicated

Sirolimus(rapamycin)
Althoughnotstudieddirectly,itraconazoleislikelytoincrease

theconcentrationsofsirolimus.
Notrecommended

Cyclosporine,Tacrolimus
Althoughnotstudieddirectly,itraconazoleislikelytoincrease

theconcentrationsofthesedrugs.
Usewithcaution

TacrolimusIV0.03mg/kgOD TacrolimusIVconcentration↑ Usewithcaution

Lipid Modifying Agents

Lomitapide
Althoughnotstudieddirectly,itraconazoleislikelytoincrease

theconcentrationsoflomitapide.
Contraindicated

Lovastatin 40mg,
LovastatinCmax↑14.5->20-fold,AUC↑>14.8->20-fold

LovastatinacidCmax↑11.5-13-fold,AUC↑15.4-20-fold
Contraindicated

Simvastatin40mg SimvastatinacidCmax↑17-fold,AUC↑19-fold Contraindicated

Atorvastatin Atorvastatinacid:Cmax↔to↑2.5-fold,AUC↑40%to3-fold Notrecommended

Psychoanaleptics; Psycholeptics (e.g., antipsychotics, anxiolytics, and hypnotics)

Lurasidone,Pimozide,Quetiapine,

Sertindole

Althoughnotstudieddirectly,itraconazoleislikelytoincrease

theconcentrationsofthesedrugs.
Contraindicated

Midazolam(oral)7.5mg Midazolam(oral)Cmax↑2.5to3.4-fold,AUC↑6.6to10.8-fold Contraindicated
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Triazolam0.25mg TriazolamCmax↑,AUC↑ Contraindicated

Alprazolam0.8mg AlprazolamCmax↔,AUC↑2.8-fold Usewithcaution

Aripiprazole3mg AripiprazoleCmax↑19%,AUC↑48% Usewithcaution

Brotizolam0.5mg BrotizolamCmax↔,AUC↑2.6-fold Usewithcaution

Buspirone10mg BuspironeCmax↑13.4-fold,AUC↑19.2-fold Usewithcaution

Midazolam(iv)7.5mg

Midazolam(iv)7.5mg:concentration↑;

Althoughnotstudieddirectly,itraconazoleislikelytoincrease

theconcentrationsofmidazolamfollowingoromucosal

administration.

Usewithcaution

Risperidone2-8mg/day Risperidoneandactivemetaboliteconcentration↑ Usewithcaution

Zopiclone7.5mg ZopicloneCmax↑30%,AUC↑70% Usewithcaution

Cariprazine,Galantamine,

Haloperidol,Reboxetine,

Venlafaxine

Althoughnotstudieddirectly,itraconazoleislikelytoincrease

theconcentrationsofthesedrugs.
Usewithcaution

Respiratory System: Other Respiratory System Products

Lumacaftor/IvacaftorPO200/250

mgBID

IvacaftorCmax↑3.6-fold,AUC↑4.3-fold

LumacaftorCmax↔,AUC↔
Notrecommended

Ivacaftor
Althoughnotstudieddirectly,itraconazoleislikelytoincrease

theconcentrationsofivacaftor.
Usewithcaution

Sex Hormones and Modulators of the Genital System; Other Gynaecologicals

Cabergoline,Dienogest,

Ulipristal

Althoughnotstudieddirectly,itraconazoleislikelytoincrease

theconcentrationsofthesedrugs.
Usewithcaution

Urologicals

Avanafil,Dapoxetine,

Darifenacin

Althoughnotstudieddirectly,itraconazoleislikelytoincrease

theconcentrationsofthesedrugs.
Contraindicated

Fesoterodine

Althoughnotstudieddirectly,itraconazoleislikelytoincrease

theconcentrationsoftheactivemetabolites,5-hydroxymethyl

tolterodine.

Moderateorsevererenal

orhepaticimpairment:

Contraindicated

Mildrenalorhepatic

impairment:Concomitant

useshouldbeavoided

Normalrenalorhepatic

function:Usewithcaution

withamaximum

fesoterodinedoseof4

mg.

Solifenacin
Althoughnotstudieddirectly,itraconazoleislikelytoincrease

theconcentrationsofsolifenacin.

Severerenalimpairment:

Contraindicated

Moderateorsevere

hepaticimpairment:

Contraindicated

Usewithcautioninall

otherpatientswitha

maximumsolifenacin

doseof5mg.

Vardenafil
Althoughnotstudieddirectly,itraconazoleislikelytoincrease

theconcentrationsofvardenafil.

Contraindicatedin

patientsolderthan75

years;otherwisenot

recommended.

Alfuzosin,Silodosin,

Tadalafil(erectiledysfunction

andbenignprostatic

hyperplasia),

Tamsulosin,Tolterodine

Althoughnotstudieddirectly,itraconazoleislikelytoincrease

theconcentrationsofthesedrugs.
Notrecommended

Dutasteride,Imidafenacin,

Sildenafil(erectiledysfunction)

Althoughnotstudieddirectly,itraconazoleislikelytoincrease

theconcentrationsofthesedrugs.
Usewithcaution

Oxybutynin5mg

OxybutyninCmax↑2-fold,AUC↑2-fold

N-desethyloxybutyninCmax↔,AUC↔

 

Usewithcaution
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Followingtransdermaladministration:

Althoughnotstudieddirectly,itraconazoleislikelytoincrease

theconcentrationsofoxybutyninfollowingtransdermal

administration.

Miscellaneous Drugs and Other Substances 

Colchicine
Althoughnotstudieddirectly,itraconazoleislikelytoincrease

theconcentrationsofcolchicine

Contraindicatedin

patientswithrenalor

hepaticimpairment.Not

recommendedinother

patients.

Eliglustat
Althoughnotdirectlystudied,itraconazoleisexpectedto

increasetheconcentrationsofeliglustat.

Contraindicatedin

CYP2D6poor

metabolisers(PM).

Contraindicatedin

CYP2D6intermediate

metabolisers(IMs)or

extensivemetabolisers

(EMs)takingastrongor

moderateCYP2D6

inhibitor.

Usewithcautionin

CYP2D6IMsandEMs.

InCYP2D6EMswithmild

hepaticimpairment,an

eliglustatdoseof84

mg/dayshouldbe

considered.

Cinacalcet
Althoughnotstudieddirectly,itraconazoleislikelytoincrease

theconcentrationsofcinacalcet.
Usewithcaution

4.6 Fertility, pregnancy and lactation

Pregnancy

SPORANOXOralSolutionmustnotbeusedduringpregnancyexceptforlife-threateningcaseswherethepotentialbenefitto

themotheroutweighsthepotentialharmtothefoetus(seesection4.3).

 

Inanimalstudiesitraconazolehasshownreproductiontoxicity(seesection5.3).

 

EpidemiologicaldataonexposuretoSPORANOXduringthefirsttrimesterofpregnancy–mostlyinpatientsreceiving

short-termtreatmentforvulvovaginalcandidosis–didnotshowanincreasedriskformalformationsascomparedtocontrol

subjectsnotexposedtoanyknownteratogens.Itraconazolehasbeenshowntocrosstheplacentainaratmodel.

 

Women of childbearing potential

WomenofchildbearingpotentialtakingSPORANOXOralSolutionshouldusecontraceptiveprecautions.Effective

contraceptionshouldbecontinueduntilthemenstrualperiodfollowingtheendofSPORANOXtherapy.

 

Breast-feeding

Averysmallamountofitraconazoleisexcretedinhumanmilk.SPORANOXOralSolutionmustnotbeusedduringlactation.

4.7 Effects on ability to drive and use machines

Nostudiesontheeffectsontheabilitytodriveandusemachineshavebeenperformed.Whendrivingvehiclesandoperating

machinerythepossibilityofadversereactionssuchasdizziness,visual disturbancesandhearingloss (see section 4.8 

Undesirable effects),whichmayoccurinsomeinstances,mustbetakenintoaccount.

4.8 Undesirable effects

Summary of the safety profile
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Themostfrequentlyreportedadversedrugreactions(ADRs)withSPORANOXOralSolutiontreatmentidentifiedfromclinical

trialsand/orfromspontaneousreportingweredizziness,headache,dysgeusia,dyspnoea,cough,abdominalpain,diarrhoea,

vomiting,nausea,dyspepsia,rash,andpyrexia.ThemostseriousADRswereseriousallergicreactions,cardiac

failure/congestiveheartfailure/pulmonaryoedema,pancreatitis,serioushepatotoxicity(includingsomecasesoffatalacute

liverfailure),andseriousskinreactions.RefertosubsectionTabulated list of adverse reactionsforthefrequenciesandforother

observedADRs.Refertosection4.4(Specialwarningsandprecautionsforuse)foradditionalinformationonotherserious

effects.

 

Tabulated list of adverse reactions

TheADRsinthetablebelowwerederivedfromdouble-blindandopen-labelclinicaltrialswithSPORANOXOralSolution

involving889patientsforthetreatmentoforopharyngealandoesophagealcandidiasis,andfromspontaneousreporting.

 

ThetablebelowpresentsADRsbySystemOrganClass.WithineachSystemOrganClass,theADRsarepresentedbyincidence,

usingthefollowingconvention:

 

Verycommon(1/10);Common(1/100to< 1/10);Uncommon(1/1 000to< 1/100);Rare(1/10 000to< 1/1 000);Veryrare

(< 1/10 000),Notknown(cannotbeestimatedfromtheavailabledata).

 

Adverse Drug Reactions

  

Blood and lymphatic system disorders

Uncommon Leukopenia,Thrombocytopenia

   

Immune system disorders

Uncommon Hypersensitivity*

Not Known Serumsickness,Angioneuroticoedema,Anaphylacticreaction

  

Metabolism and nutrition disorders

Uncommon Hypokalaemia

Not Known Hypertriglyceridaemia

  

Nervous system disorders

Common Dizziness,Headache,Dysgeusia

Uncommon Peripheralneuropathy*, Paraesthesia,Hypoaesthesia

  

Eye disorders

Uncommon Visualdisturbances(includingdiplopiaandblurredvision)

   

Ear and labyrinth disorders

Uncommon Tinnitus

Not Known Transientorpermanenthearingloss*

  

Cardiac disorders

Uncommon Cardiacfailure

Not Known Congestiveheartfailure*

  

Respiratory, thoracic and mediastinal disorders

Common Dyspnoea,Cough

  

Gastrointestinal disorders

Common Abdominalpain,Diarrhoea,Vomiting,Nausea, Dyspepsia

Uncommon Constipation

Not Known Pancreatitis

  

Hepatobiliary disorders

Uncommon Hepaticfailure*,Hyperbilirubinaemia

Not Known Serioushepatotoxicity(includingsomecasesoffatalacuteliverfailure)*
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Skin and subcutaneous tissue disorders

Common Rash

Uncommon Urticaria,Pruritus

Not Known
Toxicepidermalnecrolysis,Stevens-Johnsonsyndrome,Acutegeneralisedexanthematouspustulosis,Erythema

multiforme,Exfoliativedermatitis,Leukocytoclasticvasculitis,Alopecia,Photosensitivity

  

Musculoskeletal and connective tissue disorders

Uncommon Myalgia,Arthralgia

  

Reproductive system and breast disorders

Uncommon Menstrualdisorders

  

General disorders and administration site conditions

Common Pyrexia

Uncommon Oedema

  

Investigations

Not Known Bloodcreatinephosphokinaseincreased

*  seesection4.4.

 

Descriptionofselectedadversereactions

ThefollowingisalistofadditionalADRsassociatedwithitraconazolethathavebeenreportedinclinicaltrialsofSPORANOX

CapsulesandSPORANOXIV,excludingtheADRterm"Injectionsiteinflammation",whichisspecifictotheinjectionrouteof

administration.

 

Infections and infestations:Sinusitis,Upperrespiratorytractinfection,Rhinitis

Blood and lymphatic system disorders:Granulocytopenia

Immune system disorders:Anaphylactoidreaction

Metabolism and nutrition disorders:Hyperglycaemia,Hyperkalaemia,Hypomagnesaemia

Psychiatric disorders:Confusionalstate

Nervous system disorders:Somnolence,Tremor

Cardiac disorders:Leftventricularfailure,Tachycardia

Vascular disorders:Hypertension,Hypotension

Respiratory, thoracic and mediastinal disorders:Pulmonaryoedema,Dysphonia

Gastrointestinal disorders:Gastrointestinaldisorder,Flatulence

Hepatobiliary disorders:Hepatitis,Jaundice,Hepaticfunctionabnormal

Skin and subcutaneous tissue disorders:Rasherythematous,Hyperhidrosis

Renal and urinary disorders:Renalimpairment,Pollakiuria,Urinaryincontinence

Reproductive system and breast disorders:Erectiledysfunction

General disorders and administration site conditions:Generalisedoedema,Faceoedema,Chestpain,Pain,Fatigue,Chills

Investigations:Alanineaminotransferaseincreased,Aspartateaminotransferaseincreased,Bloodalkalinephosphatase

increased,Bloodlactatedehydrogenaseincreased,Bloodureaincreased,Gamma-glutamyltransferaseincreased,Hepatic

enzymeincreased,Urineanalysisabnormal

 

Paediatric Population

ThesafetyofSPORANOXOralSolutionwasevaluatedin250 paediatricpatientsaged6monthsto14yearswhoparticipatedin

fiveopen-labelclinicaltrials.ThesepatientsreceivedatleastonedoseofSPORANOXOralSolutionforprophylaxisoffungal

infectionsorfortreatmentoforalthrushorsystemicfungalinfectionsandprovidedsafetydata.

Basedonpooledsafetydatafromtheseclinicaltrials, theverycommonreportedADRsinpaediatricpatientswereVomiting

(36.0%), Pyrexia (30.8%), Diarrhoea (28.4%), Mucosal inflammation (23.2%), Rash (22.8%), Abdominal pain (17.2%), Nausea

(15.6%),Hypertension(14.0%),andCough(11.2%).ThenatureofADRsinpaediatricpatientsissimilartothatobservedinadult

subjects,buttheincidenceishigherinthepaediatricpatients.

 

Reporting of suspected adverse reactions

Reporting suspected adverse reactions after authorisation of the medicinal product is important. It allows continued

monitoringof thebenefit/riskbalanceof themedicinalproduct.Healthcareprofessionalsareaskedtoreportanysuspected

adversereactionsvia:

HPRAPharmacovigilance
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Website:www.hpra.ie

4.9 Overdose

Symptoms

Ingeneral,adverseeventsreportedwithoverdosehavebeenconsistentwithadversedrugreactionsalreadylistedinthisSmPC

foritraconazole(seesection4.8).

 

Treatment

Intheeventofanoverdose,supportivemeasuresshouldbeemployed.Itraconazolecannotberemovedbyhaemodialysis.No

specificantidoteisavailable.

5 PHARMACOLOGICAL PROPERTIES

5.1 Pharmacodynamic properties

Pharmacotherapeuticgroup:Antimycoticforsystemicuse,triazoleandtetrazolederivative.

ATCcode:J02AC02

 

Mechanism of action

Itraconazoleinhibitsfungal14-alpha-demethylase,resultinginadepletionofergosterolanddisruptionofmembranesynthesis

byfungi.

 

PK/PD relationship

ThePK/PDrelationshipforitraconazole,andfortriazolesingeneral,ispoorlyunderstoodandiscomplicatedbylimited

understandingofantifungalpharmacokinetics.

 

Mechanism(s) of resistance

Resistanceoffungitoazolesappearstodevelopslowlyandisoftentheresultofseveralgeneticmutations.Mechanismsthat

havebeendescribedare:

 Over-expressionofERG11,thegenethatencodes14-alpha-demethylase(thetargetenzyme)

 PointmutationsinERG11thatleadtodecreasedaffinityof14-alpha-demethylaseforitraconazole

 Drug-transporterover-expressionresultinginincreasedeffluxofitraconazolefromfungalcells(i.e.,removalof

itraconazolefromitstarget)

 Cross-resistance.Cross-resistanceamongstmembersoftheazoleclassofdrugshasbeenobservedwithinCandida

speciesthoughresistancetoonememberoftheclassdoesnotnecessarilyconferresistancetootherazoles.

Breakpoints

BreakpointsforitraconazolehavebeenestablishedintheEuropeanCommitteeonAntimicrobialSusceptibilityTesting

(EUCAST)breakpointsforantifungalagents,version10.0,validfrom2020-02-04.

Candida and Aspergillus species

Minimal Inhibitory Concentration

(MIC) breakpoint (mg/L)

≤ S (Susceptible) > R (Resistant)

Candida albicans 0.06 0.06

Candida dubliniensis 0.06 0.06

Candida parapsilosis 0.125  0.125 

Candida tropicalis 0.125  0.125 

Aspergillus flavus1,2 1 1

Aspergillus fumigatus1,2 1 1

Aspergillus nidulans1,2 1 1

Aspergillus terreus1,2 1 1

 

ThereiscurrentlyinsufficientevidencetosetclinicalbreakpointsforCandida glabrata3,C. krusei3,C. guilliermondi3,

Cryptococcus neoformans,andNon-speciesrelatedbreakpointsforCandida.

http://www.hpra.ie/
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ThereiscurrentlyinsufficientevidencetosetclinicalbreakpointsforAspergillus niger4,5andNon‑speciesrelatedbreakpoints

forAspergillus spp.5.

 
1Monitoringofazoletroughconcentrationsinpatientstreatedforfungalinfectionisrecommended.
2Areaoftechnicaluncertainty(ATU)is2.ReportasRwiththefollowingcomment:"Insomeclinicalsituations(non-invasive

infectionsforms)itraconazolecanbeusedprovidedsufficientexposureisensured".
3Theepidemiologicalcut-offvalues(ECOFFs)forthesespeciesareingeneralhigherthanforC. albicans.
4Theepidemiologicalcut-offvalues(ECOFFs)forthesespeciesareingeneralonetwo-folddilutionhigherthanforA. 

fumigatus.
5TheMICvaluesforisolatesofA. nigerandA. versicolorareingeneralhigherthanthoseforA. fumigatus.Whetherthis

translatesintoapoorerclinicalresponseisunknown.

 

InterpretivebreakpointsforitraconazolehavenotbeenestablishedforCandidaspeciesandfilamentousfungi,usingClinical

andLaboratoryStandardsInstitute(CLSI)methods,M60PerformanceStandardsforAntifungalSusceptibilityTestingofYeasts.

2ndedition,2020.

 

Theprevalenceofacquiredresistancemayvarygeographicallyandwithtimeforselectedspecies,andlocalinformationon

resistanceisdesirable,particularlywhentreatingsevereinfections.Asnecessary,expertadviceshouldbesoughtwhenthelocal

prevalenceofresistanceissuchthattheutilityoftheagentinatleastsometypesofinfectionsisquestionable.

 

Thein vitrosusceptibilityoffungitoitraconazoledependsontheinoculumsize,incubationtemperature,growthphaseofthe

fungi,andtheculturemediumused.Forthesereasons,theminimuminhibitoryconcentrationofitraconazolemayvarywidely.

SusceptibilityinthetablebelowisbasedonMIC90<1mgitraconazole/L.Thereisnocorrelationbetweenin vitrosusceptibility

andclinicalefficacy.

 

Commonly susceptible species 

Aspergillusspp.2

Blastomyces dermatitidis1

Candida albicans

Candida parapsilosis

Cladosporiumspp.

Coccidioides immitis1

Cryptococcus neoformans

Epidermophyton floccosum

Fonsecaeaspp.1

Geotrichumspp.

Histoplasmaspp.

Malassezia(formerlyPityrosporum) spp.

Microsporumspp.

Paracoccidioides brasiliensis1

Talaromyces (formerly Penicillium) marneffei1

Pseudallescheria boydii

Sporothrix schenckii

Trichophytonspp.

Trichosporonspp.

Species for which acquired resistance may be a problem

Candida glabrata3

Candida krusei

Candida tropicalis3

Inherently resistant organisms

Absidiaspp.

Fusariumspp.

Mucorspp.

Rhizomucorspp.

Rhizopusspp.

Scedosporium proliferans

Scopulariopsisspp.
1 TheseorganismsmaybeencounteredinpatientswhohavereturnedfromtraveloutsideEurope.
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2 Itraconazole-resistantstrainsofAspergillus fumigatushavebeenreported.
3 Naturalintermediatesusceptibility.

 

Paediatric Population

Thetolerabilityandsafetyofitraconazoleoralsolutionwasstudiedintheprophylaxisoffungalinfectionsin103 neutropenic

paediatric patients aged0 to14 years (median5 years) in anopen‑label  uncontrolledphase III clinical study.Mostpatients

(78%) were undergoing allogenic bone marrow transplantation for haematological malignancies. All patients received 5

mg/kg/dayofitraconazoleoralsolutionasasingleordivideddose.Duetothedesignofthestudy,noformalconclusionwith

regardtoefficacycouldbederived.Themostcommonadverseeventsconsidereddefinitelyforpossiblyrelatedtoitraconazole

werevomiting,abnormalliverfunction,andabdominalpain.

5.2 Pharmacokinetic properties

Itraconazole

 

General pharmacokinetic characteristics

Peakplasmaconcentrationsarereachedwithin2.5hoursfollowingadministrationoftheoralsolution.Asaconsequenceof

non-linearpharmacokinetics,itraconazoleaccumulatesinplasmaduringmultipledosing.Steady-stateconcentrationsare

generallyreachedwithinabout15days,withCmaxandAUCvalues4to7-foldhigherthanthoseseenafterasingledose.

Steady-stateCmaxvaluesofabout2μg/mLarereachedafteroraladministrationof200mgoncedaily.Theterminalhalf-lifeof

itraconazolegenerallyrangesfrom16to28hoursaftersingledoseandincreasesto34to42hourswithrepeateddosing.Once

treatmentisstopped,itraconazoleplasmaconcentrationsdecreasetoanalmostundetectableconcentrationwithin7to14

days,dependingonthedoseanddurationoftreatment.Itraconazolemeantotalplasmaclearancefollowingintravenous

administrationis278mL/min.Itraconazoleclearancedecreasesathigherdosesduetosaturablehepaticmetabolism.

 

Absorption

ItraconazoleisrapidlyabsorbedafteradministrationoftheOralSolution.Peakplasmaconcentrationsofitraconazoleare

reachedwithin2.5hoursfollowingadministrationoftheOralSolutionunderfastingconditions.Theobservedabsolute

bioavailabilityofitraconazoleunderfedconditionsisabout55%andincreasesby30%whentheOralSolutionistakenin

fastingconditions.ItraconazoleexposureisgreaterwiththeOralSolutionthanwiththeCapsuleformulationwhenthesame

doseofdrugisgiven(seesection4.4).

 

Distribution

Mostoftheitraconazoleinplasmaisboundtoprotein(99.8%)withalbuminbeingthemainbindingcomponent(99.6%forthe

hydroxy-metabolite).Ithasalsoamarkedaffinityforlipids.Only0.2%oftheitraconazoleinplasmaispresentasfreedrug. 

Itraconazoleisdistributedinalargeapparentvolumeinthebody(>700L),suggestingextensivedistributionintotissues:

Concentrationsinlung,kidney,liver,bone,stomach,spleenandmusclewerefoundtobetwotothreetimeshigherthan

correspondingconcentrationsinplasma,andtheuptakeintokeratinoustissues,skininparticular,uptofourtimeshigher.

Concentrationsinthecerebrospinalfluidaremuchlowerthaninplasma,butefficacyhasbeendemonstratedagainstinfections

presentinthecerebrospinalfluid. 

 

Metabolism

Itraconazoleisextensivelymetabolisedbytheliverintoalargenumberofmetabolites. In vitrostudieshaveshownthatCYP3A4

isthemajorenzymeinvolvedinthemetabolismofitraconazole.Themainmetaboliteishydroxy-itraconazole,whichhas in vitro

antifungalactivitycomparabletoitraconazole;troughplasmaconcentrationsofthismetaboliteareabouttwicethoseof

itraconazole.

 

Elimination

Itraconazoleisexcretedmainlyasinactivemetabolitesinurine(35%)andinfaeces(54%)withinoneweekofanoralsolution

dose.Renalexcretionofitraconazoleandtheactivemetabolitehydroxy-itraconazoleaccountforlessthan1%ofan

intravenousdose.Basedonanoralradiolabelleddose,faecalexcretionofunchangeddrugrangesfrom3%to18%ofthedose.

Asre-distributionofitraconazolefromkeratinoustissuesappearstobenegligible,eliminationofitraconazolefromthese

tissuesisrelatedtoepidermalregeneration.Contrarytoplasma,theconcentrationinskinpersistsfor2to4weeksafter

discontinuationofa4-weektreatmentandinnailkeratin–whereitraconazolecanbedetectedasearlyas1weekafterstartof

treatment–foratleastsixmonthsaftertheendofa3-monthtreatmentperiod.

 

Special Populations

 

Hepatic Impairment
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Itraconazoleispredominantlymetabolisedintheliver.Apharmacokineticstudywasconductedin6healthyand12cirrhotic

subjectswhowereadministeredasingle100-mgdoseofitraconazoleasacapsule.Astatisticallysignificantlyreductionin

averageCmax(47%)andatwo-foldincreaseintheeliminationhalf-life(37± 17versus16± 5hours)ofitraconazolewerenoted

incirrhoticsubjectscomparedwithhealthysubjects.However,overallexposuretoitraconazole,basedonAUC,wassimilarin

cirrhoticpatientsandinhealthysubjects.Dataarenotavailableincirrhoticpatientsduringlong-termuseofitraconazole(see

sections4.2and4.4).

 

Renal Impairment

Limiteddataareavailableontheuseoforalitraconazoleinpatientswithrenalimpairment.

 

Apharmacokineticstudyusingasingle200-mgdoseofitraconazole(four50-mgcapsules)wasconductedinthreegroupsof

patientswithrenalimpairment(uraemia:n=7;haemodialysis:n=7;andcontinuousambulatoryperitonealdialysis:n=5).In

uremicsubjectswithameancreatinineclearanceof13mL/min.×1.73m2,theexposure,basedonAUC,wasslightlyreduced

comparedwithnormalpopulationparameters.Thisstudydidnotdemonstrateanysignificanteffectofhaemodialysisor

continuousambulatoryperitonealdialysisonthepharmacokineticsofitraconazole(Tmax,Cmax,andAUC0-8h).Plasma

concentration-versus-timeprofilesshowedwideintersubjectvariationinallthreegroups.

 

Afterasingleintravenousdose,themeanterminalhalf-livesofitraconazoleinpatientswithmild(definedinthisstudyasCrCl

50-79mL/min),moderate(definedinthisstudyasCrCl20-49mL/min),andsevererenalimpairment(definedinthisstudyas

CrCl<20mL/min)weresimilartothatinhealthysubjects(rangeofmeans42-49hoursvs48hoursinrenallyimpairedpatients

andhealthysubjects,respectively).Overallexposuretoitraconazole,basedonAUC,wasdecreasedinpatientswithmoderate

andsevererenalimpairmentbyapproximately30%and40%,respectively,ascomparedwithsubjectswithnormalrenal

function.

 

Dataarenotavailableinrenallyimpairedpatientsduringlong-termuseofitraconazole.Dialysishasnoeffectonthehalf-lifeor

clearanceofitraconazoleorhydroxy-itraconazole(seesections4.2and4.4).

 

Paediatric Population

Twopharmacokineticstudieshavebeenconductedinneutropenicchildrenaged6 monthsto14years inwhichitraconazole

oral solution was administered 5 mg/kg once or twice daily. The exposure to itraconazole was somewhat higher in older

children (6 to 14 years) compared to younger children. In all children, effectiveplasma concentrationsof itraconazolewere

reachedwithin3to5daysafterinitiationoftreatmentandmaintainedthroughouttreatment.

 

Hydroxypropyl- β-Cyclodextrin

Theoralbioavailabilityofhydroxypropyl-β-cyclodextringivenasasolubilizerofitraconazoleinoralsolutionisonaverage

lowerthan0.5%andissimilartothatofhydroxypropyl-β-cyclodextrinalone.Thisloworalbioavailabilityof

hydroxypropyl-β-cyclodextrinisnotmodifiedbythepresenceoffoodandissimilaraftersingleandrepeatedadministrations.

5.3 Preclinical safety data

Itraconazole

Itraconazoleisnotaprimarycarcinogeninratsupto13 mg/kg/day(males)and52 mg/kg/day(females),orinmiceupto80

mg/kg/day(1-foldofMRHDbasedonmg/m2/day).

 

Nonclinicaldataonitraconazolerevealednoindicationsforgenetoxicity,primarycarcinogenicityorimpairmentoffertility. At

highdoses,of40and80mg/kg/dayinrats(1-and2-foldofMRHDbasedonmg/m2/day),effectswereobservedinthe

adrenalcortex,liverandthemononuclearphagocytesystembutappeartohavealowrelevancefortheproposedclinicaluse.

Agloballowerbonemineraldensitywasobservedinjuveniledogsafterchronicitraconazoleadministration,(notoxicitywas

observedupto20 mg/kg/day(2-foldofMRHDbasedonmg/m2/day),andinrats,adecreasedboneplateactivity,thinningof

thezonacompactaofthelargebones,andanincreasedbonefragilitywasobserved.

 

Hydroxypropyl-β-cyclodextrin 

Non-clinicaldatarevealnospecialhazardforhumansbasedonconventionalstudiesofrepeateddosetoxicity,genotoxicity,

andtoxicitytoreproductionanddevelopment.Inaratcarcinogenicitystudy,hydroxypropyl-β-cyclodextrinproduced

adenocarcinomasinthelargeintestine(atthe5 000 mg/kg/daydose(3-foldofMRHDof16 gbasedonmg/m2/day))and

exocrinepancreaticadenocarcinomas(atalldoselevelstested500,2 000and5 000 mg/kg/day(0.3-,1.2-and3-foldofMRHD

of16 gbasedonmg/m2/day,respectively)).Thesefindingswerenotobservedinasimilarmousecarcinogenicitystudy.The

clinicalrelevanceofthelargeintestineadenocarcinomasislowandthemechanismofexocrinepancreaticadenocarcinomas

inductionnotconsideredrelevanttohumans.
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Reproductive toxicology

Itraconazolewasfoundtocauseadose-relatedincreaseinmaternaltoxicity,embryotoxicity,andteratogenicityinratsfrom

40 mg/kg/day(1-foldofMRHDbasedonmg/m2/day)andmicefrom80 mg/kg/day(1-foldofMRHDbasedonmg/m2/day).

Inrats,theteratogenicityconsistedofmajorskeletaldefects;inmice,itconsistedofencephalocelesandmacroglossia.No

teratogeniceffectswerefoundinrabbitsupto80 mg/kg/daydose(4-foldofMRHDbasedonmg/m2/day).

6 PHARMACEUTICAL PARTICULARS

6.1 List of excipients

Hydroxypropyl-(cyclodextrin),sorbitol(liquidnoncrystallising)E420,propyleneglycol,cherryflavour1

(contains 1,2-propyleneglycol E1520 andethanol),cherryflavour2(contains1,2-propyleneglycolE1520),caramelflavour,

sodiumsaccharin,hydrochloricacidandsodiumhydroxide(forpHadjustment),purifiedwater.

6.2 Incompatibilities

Intheabsenceofcompatibilitystudiesthismedicinalproductmustnotbemixedwithothermedicinalproducts.

6.3 Shelf life

24monthsaspackagedforsale.

1monthafterfirstopeningthecontainer.

6.4 Special precautions for storage

Donotstoreabove25°C.

6.5 Nature and contents of container

150mLamberglassbottle,withchild-resistantpolypropylenescrewcapandLDPElinerring.

Ameasuringcupgraduatedtoindicate10mLisprovided.

6.6 Special precautions for disposal of a used medicinal product or waste materials derived from such medicinal 

product and other handling of the product

Sporanoxoralsolutionissuppliedinbottleswithachild-proofcap,andshouldbeopenedasfollows: pushtheplasticscrew

capdownwhileturningitcounterclockwise.

AmeasuringcupissuppliedwiththeSporanoxOralSolution.Usethemeasuringcupjustasitsitsonthebottle.Makesure

thatthesidewiththegraduations(thesidethatholdsless)isuppermost;thatisthesideyouhavetofill.Whenthearrowon

thesidepointsup,thecorrectsideisuppermost.
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